(||\§I||’®

FCC PART 15C

TEST REPORT
No0.119260364-I0T04

for
TCL Communication Ltd.
Tablet PC

9027G

With
FCC ID: 2ACCJBT15
Hardware Version: 03
Software Version: E7B

Issued Date: 2019-03-25

NV AL

TESTING
NVLAP LAB CODE 600118-0

Note:
The test results in this test report relate only to the devices specified in this report. This report shall not be

reproduced except in full without the written approval of CTTL.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP, NIST,
or any agency of the U.S.Government.

Test Laboratory:

CTTL, Telecommunication Technology Labs, CAICT

No. 52, Huayuan North Road, Haidian District, Beijing, P. R. China 100191.

Tel:+86(0)10-62304633-2512, Fax:+86(0)10-62304633-2504

Email: cttl_terminals@caict.ac.cn, website: www.caict.ac.cn



mailto:cttl_terminals@caict.ac.cn
http://www.caict.ac.cn/

N0.119260364-10T04

Page2 of 60
REPORT HISTORY
Report Number Revision Description Issue Date
119260364-10T04 Rev.0 1st edition 2019-03-25

©Copyright. All rights reserved by CTTL.



— No0.119Z260364-10T04
w777 Page3 of 60
~a—
CONTENTS
(O10 ]\ I =]V IS TR 3
1. LY AN O AN O] A T 6
1.1. INTRODUCTION & ACCREDITATION ... ..ttt ettt ebbaae e e e 6
R =Sy | N[ e 107N i T IR 6
1.3. TESTINGENVIRONMENT ..ottt e et e e s e e s s s s e e e s e e s s s sabbbaeeeeeeeas 7
O S = 1o N[ =(o 1 0 )N NPT 7
S T (1NN U= TR 7
2. CLIENT INFORMATION ....oi ittt ettt et e e e s s ettt e e s e e s s s e b ae e e e e s s s ssbbbaeeeeesssanees 8
2.1, APPLICANT INFORMATION ...utttittettiiesstettseesssiesstesessessssassssesessesssssssstessssessssassssessssesssiesssresessesssssssses 8
2.2. MANUFACTURER INFORMATION .....uutttitteeeisieisteeeseesssissssesessesssssssssessssesssssssssssssessssssssssssssessssssssns 8
3. EQUIPMENT UNDER TEST (EUT) AND ANCILLARY EQUIPMENT(AE) .......cccoveveneae 9
700 Y =T 1 U 1 L T 9
3.2. INTERNAL IDENTIFICATION OF EUT USED DURING THE TEST ..ceeiiieeeeeeeeeeeeeeeeeeeeee et 9
3.3. INTERNAL IDENTIFICATION OF AE USED DURING THE TEST ..o i iiee ittt 9
R € 1= N N I B =50 =1 | = 1 (] F T 10
4, REFERENCE DOCUMENTS ..ottt ettt ettt et e e s s s s et aa e s s e s s s ssssbaeeeseesssssnnes 10
4.1,  DOCUMENTS SUPPLIED BY APPLICANT ..utttttiteeettieistttteeeesssissstessssesssissssssssssessssssssssssssesssssssssssesss 10
4.2. REFERENCE DOCUMENTS FOR TESTING .. uuuvttiiieeeiiieestteeeeeesssiesissessssesssssssssssssessssssssssssssesssssssssssesss 10
5. LABORATORY ENVIRONMENT ...ttt ettt ettt e s e e e s s et e s e e e e s s eeanraaee s 10
6. SUMMARY OF TEST RESULTS ...ttt ettt e s e e s e e e e s s reee e e e e 11
6.1, SUMMARY OF TEST RESULTS ..ciiiiiiiiectttiiiie e e e s ettt et e e e e st eetaeeeseessssstaaeesseesssssesssseeseessssssssseesseesssasises 11
R -\ 1 =Y/ =1 ST 11
6.3. EXPLANATION OF RE-USE OF TEST DATA ...ttt e e eeiaee e s e e e eanes 11
7. TEST EQUIPMENTS UTILIZED ..ottt ettt 12
8. MEASUREMENT UNCERTAINTY ottt ettt e e e e e s s eearaae s e e e s s s eesraeees 13
8.1. TRANSMITTER OQUTPUT POWER ..ottt ettt et e a e rearaenn e e 13
8.2. PEAK POWER SPECTRAL DENSITY ¢ttt ettt e e re et e e e e e s neeiaeee s e e s e naanes 13
8.3. OCCUPIED 6DB BANDWIDTH ..ottt ettt e e e e e e et e e e e e neeeeeeneeeen 13
8.4. BAND EDGES COMPLIANCE ...ttt et e e e e e e e e st e e e e e e reanes 13
8.5. SPURIOUS EMISSIONS ...ttt ettt et ettt et e e e e e ettt e e e e e e e e et e e e e s eeerraeeeeeees 13
8.6. AC POWER-LINE CONDUCTED EMISSION ....oootiiiii et n e 13
ANNEX A: MEASUREMENT RESULT S ... ettt ettt ettt e e e e e aee e e e e e e s s naerreeeneeees 14

©Copyright. All rights reserved by CTTL.



¢ No0.119260364-10T04
w777 Page4 of 60
N
AL MEASUREMENT IMETHOD ...c.vctiieteitesesietesiete e tesestese st tesessesessesesassesessesessesessssessssesessesessnsessssesessesenes 14
A.2. MAXIMUM PEAK OUTPUT POWER .....ciuiiuiiiisiieieeitestesieese st st ee st st sae e st sbesseesbesbesbessessnesnesseanssseesns 15
AL L ANTENNA GAIN L.ttt t ettt b e se et e bt s beeseesbeehe e hb e b e e b e e be e R b e eb e e R e e be e st e ebeebeesbesbenbesbeennenre e 15
A.2.2. MAXIMUM PEAK OUTPUT POWER-CONDUCTED ....ccucetittsteasietestesieeseesiessesseesseseessessesssessessesnseseeses 15
A.2.3. MAXIMUM AVERAGE OUTPUT POWER-CONDUCTED .......cctrieiiriesieeiesiesiesieesiesresiesseesneseesseenneseesns 16
A.3. PEAK POWER SPECTRAL DENSITY ..utiiuiiiiitisiieiesie sttt ettt st st sbe st sse et b sbesseesne b sbeenne e e 17
A4, OCCUPIED GDB BANDWIDTH ...ccutitiitiaiieiestesteetestestesseesessessesseessesbesseessesbesbesseassesbessessesssessesseensesseses 17
Fic. 1 OccuUPIED 6DB BANDWIDTH (802.11A, CH 149)......oiiiiiiiiie et 18
FIG. 2 OccUPIED 6DB BANDWIDTH (802.11A, CH 157)...cciiiiiiiieie ittt 18
FiG. 3 OccUPIED 6DB BANDWIDTH (802.11A, CH 165)......ciiiiiiirierieieiesie e 19
FiG. 4 OccupPIED 6DB BANDWIDTH (802.11N-HT20, CH 149) ..ot 19
FIG.5 OccupPIED 6DB BANDWIDTH (802.11N-HT20, CH 157) ...coiiiiiiieiirie e 20
FIG. 6 OccupPIED 6DB BANDWIDTH (802.11N-HT20, CH 165) ....ccoiiiiiieirieie e 20
FIG. 7 OccupPIED 6DB BANDWIDTH (802.11N-HT40, CH 151) ...eciiiiiiieirie e 21
FIG. 8 OccupPIED 6DB BANDWIDTH (802.11N-HT40, CH 159) ....cviiiiiieiiiesie e 21
A.5. TRANSMITTER SPURIOUS EMISSION .....ccuviitiiiiaiieiesiesieeiesiesiessee st sbesies e st st sseesbesbesbesseesneseesseensesnenes 22
A.5.1 TRANSMITTER SPURIOUS EMISSION = CONDUCTED ......coitiiuieiieiisiesieeeesiesiesieesiesieseesseesieseesseenseseenes 22
FIG. 9 CONDUCTED SPURIOUS EMISSION (802.11A, CH149, 30 MHZ-1 GHZ)......cccoviiieiiiene 24
FiG. 10 CONDUCTED SPURIOUS EMISSION (802.11A, CH149, 1 GHZ -12 GHZ).....cccvvoviiieciveee 24
FiG. 11 CONDUCTED SPURIOUS EMISSION (802.11A, CH149, 12 GHZ-25 GHZ) ..o 25
FiG. 12 CONDUCTED SPURIOUS EMISSION (802.11A, CH149, 25 GHZ-40 GHZ) ....ccocovviiiiiiiene 25
FiG. 13 CONDUCTED SPURIOUS EMISSION (802.11A, CH157, 30 MHZ-1 GHZ)......ccoov v 26
FiG. 14 CONDUCTED SPURIOUS EMISSION (802.11A, CH157, 1 GHZ -12 GHZ)......ccvvovviieiciiniene 26
FiG. 15 CONDUCTED SPURIOUS EMISSION (802.11A, CH157, 12 GHZ-25 GHZ) ....coccvviiiiciiee 27
FIG. 16 CONDUCTED SPURIOUS EMISSION (802.11A, CH157, 25 GHZ-40 GHZ) ....ccocovvviiiciiee 27
FiG. 17 CONDUCTED SPURIOUS EMISSION (802.11A, CH165, 30 MHZ-1 GHZ)......ccoovviiiiciiee 28
FiG. 18 CONDUCTED SPURIOUS EMISSION (802.11A, CH165, 1 GHZ -12 GHZ).....ccovovvireceieie 28
FiG. 19 CONDUCTED SPURIOUS EMISSION (802.11A, CH165, 12 GHZ-25 GHZ) ....ccocovvviiiciieee 29
FiG. 20 CONDUCTED SPURIOUS EMISSION (802.11A, CH165, 25 GHZ-40 GHZ) ....cccovvviiiciiene 29
Fic. 21 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH149, 30 MHZ-1 GHZ) ......ccccvvveee 30
FiG. 22 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH149, 1 GHZ -12 GHZ) ......ccvcvvveee 30
Fic. 23 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH149, 12 GHZz-25 GHZ).......cccecvenee 31
Fic. 24 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH149, 25 GHZz-40 GHZ).......c.cccvneee 31
FiG. 25 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH157, 30 MHZ-1 GHZ) ......ccccvvvneee 32
FIG. 26 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH157, 1 GHZ -12 GHZ) ......ccvcvveeee 32
FiG. 27 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH157, 12 GHZz-25 GHZ).......ccc0cvneee 33
FIG. 28 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH157, 25 GHz-40 GHZ)...........c.c...... 33
FIG. 29 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH165, 30 MHz-1 GHZ) ........cccuenvee. 34
FiG. 30 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH165, 1 GHZ -12 GHZ) ........cccueneee. 34
FiGc. 31 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH165, 12 GHz-25 GHZ)...........c.c....... 35
FiG. 32 CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH165, 25 GHz-40 GHZ)...........c.c....... 35
FiG. 33 CONDUCTED SPURIOUS EMISSION (802.11N-HT40, CH151, 30 MHz-1 GHZ) ........ccceuenvee. 36
FiG. 34 CONDUCTED SPURIOUS EMISSION (802.11N-HT40, CH151, 1 GHZ -12 GHZ) .......cccevenvee. 36
FiG. 35 CONDUCTED SPURIOUS EMISSION (802.11N-HT40, CH151, 12 GHZz-25 GHZ)..........ccen.e... 37

©Copyright. All rights reserved by CTTL.



 — No0.119260364-10T04
w777, Page5 of 60
N

FiG. 36 CONDUCTED SPURIOUS EMISSION (802.11N-HT40, CH151, 25 GHz-40 GHZ2)..................... 37
FiG. 37 CONDUCTED SPURIOUS EMISSION (802.11N-HT40, CH159, 30 MHz-1 GHZ) .......c.cocn... 38
FiG. 38 CONDUCTED SPURIOUS EMISSION (802.11N-HT40, CH159, 1 GHz -12 GHZ)..........c.ccu..... 38
FiG. 39 CONDUCTED SPURIOUS EMISSION (802.11N-HT40, CH159, 12 GHz-25 GHZ2)..................... 39
FiG. 40 CONDUCTED SPURIOUS EMISSION (802.11N-HT40, CH159, 25 GHz-40 GHZ2)..................... 39
A.5.2 TRANSMITTER SPURIOUS EMISSION = RADIATED .....ccueeitiiitieiiesieesieesieesieeieeieeteesbe e ie e sre e s 40
A.6. BAND EDGES COMPLIANCE .....vtittiieeteeteesteesteesteesteestessbeeteabeebeabesbeasbeasbeasbeesbeesbeasseesbessbeesesnseanes 48
AB.1 BAND EDGES - CONDUCTED.....0cttetteteeteeteeteeteesieestesssessseassesssesssesssesssesssesssesssesssesssesssesssesssesssesnes 48
FiG. 41 BAND EDGES (802.11A, 5745MHZ) ...ttt 49
FiG. 42 BAND EDGES (802.11A, 5825MHZ) .....c.ciiiiiiiiiiiiie sttt s 49
FIG. 43 BAND EDGES (802.11IN-HT20, 5745MHZ) ......coiiiiiiiiese et 50
FIG. 44 BAND EDGES (802.11IN-HT20, 5825MHZ) ......ccooiiiiiiiiiii e 50
FiG. 45 BAND EDGES (802.1IN-HT40, 5755MH2Z) ......cooviiiiiieiie e 51
FIG. 46 BAND EDGES (802.1IN-HT40, 5795MH2Z) ......coooiiiiiieistre e 51
ABG.2 BAND EDGES = RADIATED .....ccutiitiiitieite et ettt te e ste e ste e ste e te e be e be e sbe s be e beasbeasbeasbeesbeasbeenbeebeebeenreenes 52
FiG. 47 BAND EDGES (802.11A, 57T45MHZ) .....ciiiiiiiieiee sttt 53
FiG. 48 BAND EDGES (802.11A, 5825MHZ) .....cuviiiiiiieieii sttt 53
FiG. 49 BAND EDGES (802.1IN-HT20, 5745MHZ) ......coooiiiiiieise e 54
FiG. 50 BAND EDGES (802.11IN-HT20, 5825MHZ) ......ccooiiiiiiiiieiiine e 54
Fic. 51 BAND EDGES (802.11IN-HT40, 5755MHZ) ......cooviiiiiiieiie e 55
FiG. 52 BAND EDGES (802.1IN-HT40, 5795MH2Z) ......coviiiiiieisene e 55
A.7. AC POWERLINE CONDUCTED EMISSION .....c.0iiitiiiieiieieeieesieesieesteesiessieesbe e ebe e e sbessteesbeestessneene s 56
FIG. 53 AC POWERLINE CONDUCTED EMISSION-802.11A ......coiiiiiiiiiiiiiiii s 57
FIG. 54 AC POWERLINE CONDUCTED EMISSION-802.11A ......cccviiieriiriiriiieiete et 58
FIG. 55 AC POWERLINE CONDUCTED EMISSION=IDLE.......c.cooeiiiiietiitiiieiieeete sttt 59
ANNEX B: ACCREDITATION CERTIFICATE . ..ottt sttt 60

©Copyright. All rights reserved by CTTL.



A No0.119260364-10T04
=777, Page6 of 60
.

1. TEST LATORATORY

1.1. Introduction & Accreditation

Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2005 accredited test laboratory
under NATIONAL VOLUNTARY LABORATORY ACCREDITATION PROGRAM (NVLAP) with lab
code 600118-0, and is also an FCC accredited test laboratory (CN5017), and ISED accredited test
laboratory (CNO066). The detail accreditation scope can be found on NVLAP website.

1.2. Testing Location
Conducted testing Location: CTTL(huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,
P. R. China100191
Radiated testing Location: CTTL(huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,
P. R. China100191
Radiated testing Location: CTTL(BDA)
Address: No0.18A, Kangding Street, Beijing Economic-Technology
Development Area, Beijing, P. R. China 100176

©Copyright. All rights reserved by CTTL.
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1.3. TestingEnvironment
Normal Temperature: o
15-35°C

Extreme Temperature:  -20/+55°C
Relative Humidity: 20-75%

1.4. Project data
Testing Start Date: 2018-05-30
Testing End Date: 2018-08-06

1.5. Signature

L7
Z%

Jiang Xue

( Prepared this test report )

D Yo

Zheng Wei

(Reviewed this test report)

5
N

%

Gao Hong
(Approved this test report)
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2. CLIENT INFORMATION

2.1. Applicant Information

Company Name:

Address:

City:

Postal Code:
Country:
Telephone:

Fax:

TCL Communication Ltd.

7/F, Block F4, TCL Communication Technology Building, TCL
International E City, Zhong Shan Yuan Road, Nanshan District,
Shenzhen, Guangdong, P.R. China 518052

Shenzhen

518052

China

0086-755-36611722

/

2.2. Manufacturer Information

Company Name:

Address:

City:

Postal Code:
Country:
Telephone:

Fax:

TCL Communication Ltd.

7/F, Block F4, TCL Communication Technology Building, TCL
International E City, Zhong Shan Yuan Road, Nanshan District,
Shenzhen, Guangdong, P.R. China 518052

Shenzhen

518052

China

0086-755-36611722

/

©Copyright. All rights reserved by CTTL.
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3. EQUIPMENT UNDER TEST (EUT) AND ANCILLARY

EQUIPMENT(AE)

3.1. About EUT

Description Tablet PC

Model name 9027G

FCCID 2ACCJBT15

WLAN Frequency Range ISM Band: 5725MHz~5850MHz
Type of modulation OFDM

Voltage 3.9V DC by Battery

Note: Photographs of EUT are shown in ANNEX C of this test report. Components list, please refer
to documents of the manufacturer; it is also included in the original test record of
Telecommunication Metrology Center of MIIT of People’s Republic of China.

3.2. Internal Identification of EUT used during the test

EUT ID* IMEI HW Version SW Version
EUT1 / 03 E7B
EUT2 / 03 E7B

*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE used during the test

AE ID* Description SN Remarks
AE1l Battery / inbuilt
AE2 Charger / 18TCT-CH-0515
AE3 Charger / 18TCT-CH-0531
AE4 USB Cable / 18TCT-DC-0209
AE1
Model TLp040J1
Manufacturer BYD
Capacitance 4000mAh
Nominal voltage 3.85V
AE2
Model UC11UsS
Manufacturer Chenyang
Length of cable /
AE3
Model UC11Us
Manufacturer PUAN
Length of cable /
AE4

©Copyright. All rights reserved by CTTL.
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Model CDA0000024C8

Manufacturer PUAN

Length of cable /

*AE ID: is used to identify the test sample in the lab internally.

3.4. General Description

Equipment Under Test (EUT) is a Tablet PC with integrated antenna. It consists of normal options:
Battery and Charger.

Manual and specifications of the EUT were provided to fulfil the test.
Samples undergoing test were selected by the Client.

4. REFERENCE DOCUMENTS

4.1. Documents supplied by applicant
EUT feature information is supplied by the applicant or manufacturer, which is the basis of testing.

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.

FCC CFR 47, Part 15, Subpart C and E:

15.205 Restricted bands of operation;

15.209 Radiated emission limits, general requirements;

15.407 General technical requirements

Methods of Measurement of Radio-Noise Emissions from

ANSI C63.10 Low-Voltage Electrical and Electronic Equipment in the 2013
Range of 9 kHz to 40 GHz

FCC Partl15 2016

UNII: KDB 789033
DO2 General U-NII Test Procedures New Rules v02r01 2017-12

5. LABORATORY ENVIRONMENT

Conducted RF performance testing is performed in shielding room.

EMC performance testing is performed in Semi-anechoic chamber.

©Copyright. All rights reserved by CTTL.
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6. SUMMARY OF TEST RESULTS

6.1. Summary of Test Results

Sub-clause of Sub-clause of IC )
SUMMARY OF MEASUREMENT RESULTS Verdict
Part15C
Maximum Peak Output Power 15.407 (a) / BR
Peak Power Spectral Density 15.407 (a) / BR
Occupied 6dB Bandwidth 15.407 (e) / BR
Band Edges Compliance 15.407 (b) / BR
Transmitter Spurious Emission - Conducted 15.407 / BR
Transmitter Spurious Emission - Radiated 15.407, 15.205, 15.209 / BR
AC Powerline Conducted Emission 15.107, 15.207 / BR
Transmitter Spurious Emission - Radiated <
15.407, 15.209 / BR
30MHz

Please refer to ANNEX A for detail.
Terms used in Verdict column

P Pass, The EUT complies with the essential requirements in the standard.

NM Not measured, The test was not measured by CTTL

NA Not Applicable, The test was not applicable

BR Re-use test data from basic model report.

F Fail, The EUT does not comply with the essential requirements in the
standard

6.2. Statements

CTTL has evaluated the test cases requested by the client/manufacturer as listed in section 6.1 of
this report for the EUT specified in section 3 according to the standards or reference documents
listed in section 4.1.

This report only deals with the WLAN function among the features described in section 3.

6.3. Explanation of re-use of test data

The Equipment Under Test (EUT) model 9027G (FCC ID: 2ACCJBT15) is a variant product of
9027W(FCC ID: 2ACCJBT13), according to the declaration of changes provided by the applicant
and FCC KDB publication 484596 D01,all the test results are derived from test report
N0.118261163-10T06. Please refer Annex A for detail data.

For detail differences between two models please refer the Declaration of Changes document.
For this report, all the test cases are tested under normal temperature and normal voltage, and
also under norm humidity, the specific condition is shown as follows:

Temperature 26C
Voltage 3.9V
Humidity 44%

©Copyright. All rights reserved by CTTL.
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7. TEST EQUIPMENTS UTILIZED

Conducted test system

. Serial Calibration | Calibration
No. Equipment Model Manufacturer ,
Number Period Due date
Vector Signal Rohde &
1 FSQ40 200089 1 year 2019-05-17
Analyzer Schwarz
, Rohde &
2 Test Receiver ESCI 3 100344 1 year 2019-02-28
Schwarz
Rohde &
3 LISN ENY216 101200 1 year 2019-04-15
Schwarz
4 | Shielding Room | S81 / ETS-Lindgren / /
5 | Attenuator 10dB/2W / Rosenberger / /
Radiated emission test system
) Serial Calibration | Calibratio
No. | Equipment Model Manufacturer )
Number Period n Due date
_ Rohde &
1 Test Receiver ESU26 100235 1 year 2019-03-01
Schwarz
2 | BiLog Antenna | VULB9163 302 Schwarzbeck 3 years 2019-03-27
3 EMI Antenna 3115 00167250 ETS-Lindgren 3 Years 2020-05-21
Dual-Ridge
4 Waveguide 3116 2661 ETS-Lindgren 3 years 2020-07-27
Horn Antenna

©Copyright. All rights reserved by CTTL.
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8. Measurement Uncertainty

8.1. Transmitter Output Power
Measurement Uncertainty: 0.387dB,k=1.96

8.2. Peak Power Spectral Density
Measurement Uncertainty: 0.705dB,k=1.96

8.3. Occupied 6dB Bandwidth
Measurement Uncertainty: 60.80Hz,k=1.96

8.4. Band Edges Compliance
Measurement Uncertainty : 0.62dB,k=1.96

8.5. Spurious Emissions

Conducted (k=1.96)

Frequency Range Uncertainty(dB)
30MHz < f<2GHz 1.22
2GHz < f<3.6GHz 1.22
3.6GHz < f <8GHz 1.22
8GHz <f<12.75GHz 151
12.75GHz < f <26GHz 1.51
26GHz < f <40GHz 1.59

Radiated (k=2)

Frequency Range Uncertainty(dB)
9kHz-30MHz /
30MHz < f< 1GHz 5.40
1GHz < f<18GHz 4.32
18GHz < f <40GHz 5.26

8.6. AC Power-line Conducted Emission
Measurement Uncertainty : 3.08dB,k=2

©Copyright. All rights reserved by CTTL.
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ANNEX A: MEASUREMENT RESULTS

A.l. Measurement Method

A.1.1. Conducted Measurements

1). Connect the EUT to the test system correctly.
2). Set the EUT to the required work mode.

3). Set the EUT to the required channel.

4). Set the spectrum analyzer to start measurement.

5). Record the values. Vector Signal Analyzer

N0.119260364-10T04
Pagel4 of 60

EUT

Attenuator

Vector Signal

Shielding room

Analyzer

A.1.2. Radiated Emission Measurements
In the case of radiated emission, the used settings are as follows,

Sweep frequency from 30 MHz to 1GHz, RBW = 100 kHz, VBW = 300 kHz;
Sweep frequency from 1 GHz to 26GHz, RBW = 1MHz, VBW = 10Hz;

Antenna

EUT

T

Anechoic Chamber

Antenna

T

Vector Signal

Analyzer (Test
Receiver)

The measurement is made according to ANSI C63.10.

The radiated emission test is performed in semi-anechoic chamber. The distance from the EUT to
the reference point of measurement antenna is 3m. The test is carried out on both vertical and
horizontal polarization and only maximization result of both polarizations is kept. During the test,
the turntable is rotated 360° and the measurement antenna is moved from 1m to 4m to get the

maximization result.

©Copyright. All rights reserved by CTTL.
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A.2. Maximum Peak Output Power

Measurement Limit and Method:

N0.119260364-10T04

Pagel5 of 60

Standard

Limit (dBm)

FCC CRF Part 15.407(a)

<30

A.2.1 Antenna Gain

Antenna gain is -1.3 dBi and the value is supplied by the applicant or manufacturer.

A.2.2. Maximum Peak Output Power-conducted

Measurement Results:

802.11a mode

Test Result (dBm)

Data Rate
Mode (Mbps) 5745MHz 5785MHz 5825MHz
P (Ch149) (Ch157) (Ch165)
6 24.55 / /
9 24.63 24.81 24.46
12 22.93 / /
18 22.56 / /
802.11a
24 23.29 / /
36 22.65 / /
48 21.16 / /
54 19.92 / /

The data rate 9Mbps is selected as worse condition, and the following cases are performed with

this condition.

802.11n-HT20 mode

Test Result (dBm)
Data Rate
Mode (Index) 5745MHz 5785MHz 5825MHz
(Ch149) (Ch157) (Ch165)
MCSO0 24.78 24.87 24.56
MCS1 23.49 / /
MCS2 23.58 / /
802.11n MCS3 22.61 / /
(20MHz) MCS4 22.59 / /
MCS5 20.74 / /
MCS6 19.88 / /
MCS7 19.73 / /

The data rate MCSO is selected as worse condition, and the following cases are performed with

this condition.
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i
802.11n-HT40 mode
Test Result (dBm)
Data Rate
Mode (Index) 5755MHz 5795MHz
(Ch151) (Ch159)
MCSO0 25.16 24.48
MCS1 23.84 /
MCS2 23.87 /
802.11n MCS3 24.09 /
(40MHz) MCS4 23.25 /
MCS5 21.61 /
MCS6 20.09 /
MCS7 19.54 /

The data rate MCSO is selected as worse condition, and the following cases are performed with
this condition.

Conclusion: PASS

A.2.3. Maximum Average Output Power-Conducted
Method of Measurement: See ANSI C63.10-clause 12.3.2.2 Method SA-1

802.11a mode

Mode Test Result (dBm)
5745MHz (Ch149) | 5785MHz (Ch157) | 5825MHz (Ch165)
802.11a 17.55 18.81 18.02

802.11n-HT20 mode

Mod Test Result (dBm)
ode

5745MHz (Ch149) | 5785MHz (Ch157) | 5825MHz(Ch165)
802.11n(20MHz) 16.55 16.59 16.00

802.11n-HT40 mode

Test Result (dBm)
5755MHz (Ch151) 5795MHz(Ch159)
802.11n(40MHz) 16.85 16.07

Mode

Conclusion: PASS
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A.3. Peak Power Spectral Density

Measurement Limit:

N0.119260364-10T04
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Standard

Limit

FCC 47 CFR Part 15.407(a)

< 30 dBm/500 kHz

The measurement is made according to ANSI C63.10 and KDB789033 D02

Measurement Uncertainty:

Measurement Uncertainty

0.750B

Measurement Results:

Power Spectral Density )
Mode Channel Conclusion
(dBmM/500kHz )
149 5.13 P
802.11a 157 5.56 P
165 4.59 P
149 4.84 P
802.11n
157 5.15 P
HT20
165 477 P
802.11n 151 2.12 P
HT40 159 1.26 P
Conclusion: PASS
A.4. Occupied 6dB Bandwidth
Measurement Limit:
Standard Limit (kHz)
FCC 47 CFR Part 15.407 (e) =500
The measurement is made according to KDB789033 D02 .
Measurement Uncertainty:
Measurement Uncertainty 60.80Hz
Measurement Result:
Occupied 6dB Bandwidth .
Mode Channel conclusion
(MH2)
149 Fig.1 16.35 P
802.11a 157 Fig.2 16.30 P
165 Fig.3 16.35 P
149 Fig.4 17.60 P
802.11n _
157 Fig.5 17.60 P
HT20 -
165 Fig.6 17.60 P
802.11n 151 Fig.7 36.32 P
HT40 159 Fig.8 36.32 P
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Test graphs as below:

dBm

o

-10

5,720 5722 5724 5726 5728 5730 5732 5734 5736 5738 5740 5742 5744 5746 5748 5750 5752 5754 5756 5758 5760 5762 5764 5766 5768 5770

Occupied 6dB Bandwidth, 802.11a,channel 149 5745 0MHz! Ref:10 dbm

5,745.85 3.05

Frequency(MHz)

[—=Trace  --LimitLine -~ Series2 ¥ Marked |

-80

Fig.1 Occupied 6dB Bandwidth (802.11a, Ch 149)

Occupied 6dB Bandwidth, 802.11a,channel 157 5785.0MHz! Ref:10 dbm

Poov bbb [578565351);
i | 5,776.85-1.32 \ ! ¢ 3 b
S Py v AN

7

5,760 5762 5764 5766 5768 5770 5772 5774 5776 5778 5780 5782 5784 5786 5788 5790 5792 5794 5796 5798 5800 5802 5804 5806 5808 5,810

Frequency(MHz)

[—=Trace  --LimitLine --Series2 ¥ Marked |

Fig.2 Occupied 6dB Bandwidth (802.11a, Ch 157)
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Occupied 6dB Bandwidth, 802.11a,channel 165 5825.0MHz!

Ref:10 dbm
Att:10 dB
:PEAK
TRA:MAXH
“T00kHz

Frequency(MHz)
Series2 v Marked |

[—=Trace  --Limit Line

5,800 5802 5804 5806 5808 5810 5812 5814 5816 5818 5820 5822 5824 5826 5,828 5830 5832 5834 5836 5838 5840 5842 5844 5846 5848 5850

Fig.3 Occupied 6dB Bandwidth (802.11a, Ch 165)

Occupied 6dB Bandwidth, 802.11n-20,channel 149 5745 0MHz!

w0 ETecaame] o L 4 dn
: ; ' Y ; 57538-2.03)
" AT P y

Frequency(MHz)

Ref:10 dbm

Series2 ¥ Marked |

[=Trace  --Limi Line

5,720 5722 5724 5726 5728 5730 5732 5734 5736 5738 5740 5742 5744 5746 5748 5750 5752 5754 5756 5758 5760 5762 5764 5766 5768 5770

Fig.4 Occupied 6dB Bandwidth (802.11n-HT20, Ch 149)
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Ref:10 dbm
Att:10 dB
:PEAK
TRA:MAXH
7:T00kHz

Occupied 6dB Bandwidth, 802.11n-20,channel 157 5785.0MHz!
Loy [ L

! 57938119

5,760 5762 5764 5766 5768 5770 5772 5774 S776 5778 5780 5782 5784 5786 5788 5790 5792 5794 5796 5798 5800 5802 5804 5806 5808 5810
Frequency(MHz)

[—=Trace  --LimitLine -~ Series2 ¥ Marked |

Fig.5 Occupied 6dB Bandwidth (802.11n-HT20, Ch 157)

Occupied 6dB Bandwidth, 802.11n-20.channel 165 5825.0MHz! Ref:10 dbm
: ; ; __5,32'4.4 277 ; ‘ : : : ' : : :

L
)| 5,816.2-2.35

5,800 5802 5804 5806 5808 5810 5812 5814 5816 5818 5820 5822 5824 5826 5828 5830 5832 5834 5836 5,838 5840 5842 5844 5846 5848 5850
Frequency(MHz)

[—=Trace  --LimitLine --Series2 ¥ Marked |

Fig.6 Occupied 6dB Bandwidth (802.11n-HT20, Ch 165)
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Occupied 6dB Bandwidth, 802.11n-40.channel 151 5755.0MHz! R

5,753.48-0.19

.............. 577216 -4.55
T

_80 R
' I ' H ' ' ' I i I
5715 5,7‘20 5.7‘25 5.7’30 5.7’35 5.7‘40 5,7‘45 5,7‘50 5,7‘55 5.7‘50 5.7’65 5,7‘70 5,7‘75 5,7‘80 5.7‘35 5.7‘90 5.7‘95
Frequency(MHz)
[—=Trace  --LimitLine -~ Series2 ¥ Marked |
Fig.7 Occupied 6dB Bandwidth (802.11n-HT40, Ch 151)
Occupied 6dB Bandwidth, 802.11n-40.channel 159 5795.0MHz! Ref:10 dbm
10 ' ' ' ' ' ' |

5.798.52-1.15 ! ! ! i
""""" A | AP et o~ | 581316 868] 1 1

ey

5,776.84 -6.15

5755 5760 5765 5770 5.7'75. 5780 5785 5790 5795 5800 5805 5810 5815 5820 585 5830 5835
Frequency(MHz)
[—=Trace  --LimitLine --Series2 ¥ Marked |
Fig.8 Occupied 6dB Bandwidth (802.11n-HT40, Ch 159)
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A.5. Transmitter Spurious Emission

Measurement Limit:

Standard

Frequency (MHz)

Limit (dBm/MHz)

FCC 47 CFR Part 15.407

5725MHz~5850MHz

<-27

The measurement is made according to ANSI C63.10 .

In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must

also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

Frequency of emission Field strength(uVv/m) Field strength(dBuV/m)

(MHz)
30-88 100 40
88-216 150 435

216-960 200 46

Above 960 500 54
Measurement Uncertainty:

Frequency Range Uncertainty(dB)

30MHz < f < 2GHz 0.63

2GHz < f<3.6GHz 0.82

3.6GHz < f <8GHz 1.55

8GHz =< f <20GHz 1.86

20GHz < f <22GHz 1.90

22GHz < f <26GHz 2.20

A.5.1 Transmitter Spurious Emission - Conducted

Measurement Results:

802.11a mode

MODE Channel Frequency Range Test Results Conclusion
30 MHz ~1 GHz Fig.9 P
149 1 GHz ~12 GHz Fig.10 P
12 GHz ~ 25 GHz Fig.11 P
25 GHz ~ 40 GHz Fig.12 P
30 MHz ~ 1 GHz Fig.13 P
802 11a 157 1GHz ~12 GHz F?g.14 P
12 GHz ~ 25 GHz Fig.15 P
25 GHz ~ 40 GHz Fig.16 P
30 MHz ~ 1 GHz Fig.17 P
165 1 GHz~12 GHz Fig.18 P
12 GHz ~ 25 GHz Fig.19 P
25 GHz ~ 40 GHz Fig.20 P
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802.11n-HT20 mode

N0.119260364-10T04
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MODE Channel Frequency Range Test Results Conclusion
30 MHz ~1 GHz Fig.21 P
149 1 GHz ~12 GHz Fig.22 P
12 GHz ~ 25 GHz Fig.23 P
25 GHz ~ 40 GHz Fig.24 P
30 MHz ~ 1 GHz Fig.25 P
802.11n 157 1 GHz ~12 GHz Fig.26 P
HT20 12 GHz ~ 25 GHz Fig.27 P
25 GHz ~ 40 GHz Fig.28 P
30 MHz ~ 1 GHz Fig.29 P
165 1 GHz ~12 GHz Fig.30 P
12 GHz ~ 25 GHz Fig.31 P
25 GHz ~ 40 GHz Fig.32 P
802.11n-HT40 mode
MODE Channel Frequency Range Test Results Conclusion
30 MHz ~1 GHz Fig.33 P
1 GHz~ 12 GHz Fig.34 P
151 12 GHz ~ 25 GHz Fig.35 P
802.11n 25 GHz ~ 40 GHz Fig.36 P
HT40 30 MHz ~ 1 GHz Fig.37 P
1 GHz ~12 GHz Fig.38 P
159 12 GHz ~ 25 GHz Fig.39 P
25 GHz ~ 40 GHz Fig.40 P

Conclusion: PASS
Test graphs as below:
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Transmitter Spurious Emission, 802.11a, channel 149, Center Frequency 5745.0MHz .[30.0M ~ 1000.0M]

S0 100 150 200 250 300 350 400 450 S00 550 600 650 700 750 800 850 900 950 1,000
Frequency(MHz)

[=Trace  --LimitLine v Marked J

Fig.9 Conducted Spurious Emission (802.11a, Ch149, 30 MHz-1 GHz)

Transmitter Spurious Emission, 802.11a, channel 149, Center Frequency 5745.0MHz ,[1000.0M ~ 12000.0M] Ref:10 dbm
[ S deomnnn I U OO S demconn i--1..- becanmcbimcandbionecodionoe e os N VA N S dommnen i
17| O SR \\SSROY (AR SRR 1O LR UL Sapuvupnpty. SOy | N SR . SRR SRR SR OO (AN SRR ORI WM s S 1

1,000 1500 2,000 2500 3,000 3500 4,000 4500 5000 5500 6000 6500 7,000 7500 8000 8500 9,000 9500 10,000 10,500 11,000 11,500 12,000
Frequency(MHz)

[=Trace  =-LimitLine ¥ Marked |

Fig. 10 Conducted Spurious Emission (802.11a, Ch149, 1 GHz -12 GHz)
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Transmitter Spurious Emission, 802.11a, channel 149, Center Frequency 5745.0MHz ,[12000.0M ~ 25000.0M] Ref:10 dbm

(Al

12,000 13,000 14,000 15,000 16,000 17,000 18,000 19,000 20,000 21,000 22,000 23,000 24,000 25,000

Frequency(MHz)
[=Trace  --LimitLine v Marked J

Fig. 11 Conducted Spurious Emission (802.11a, Ch149, 12 GHz-25 GHz)

Transmitter Spurious Emission, 802.11a, channel 149, Center Frequency 5745 0MHz ,[25000.0M ~ 40000.0M] Ref:10 dbm

25,000 26,000 27,000 28,000 29,000 30,000 31,000 32,000 33,000 34,000 35,000 36,000 37,000 38,000 39,000 40,000
Frequency(MHz)

[=Trace  --LimitLine ¥ Marked J

Fig. 12 Conducted Spurious Emission (802.11a, Ch149, 25 GHz-40 GHz)
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Transmitter Spurious Emission, 802.11a, channel 157, Center Frequency 5785.0MHz .[30.0M ~ 1000.0M]

S0 100 150 200 250 300 350 400 450 S00 550 600 650 700 750 800 850 900 950 1,000
Frequency(MHz)

[=Trace  --LimitLine v Marked J

Fig. 13 Conducted Spurious Emission (802.11a, Ch157, 30 MHz-1 GHz)

Transmitter Spurious Emission, 802.11a, channel 157, Center Frequency 5785.0MHz ,[1000.0M ~ 12000.0M] Ref:10 dbm
[ S deomnnn I U OO S demconn toof-- becanmcbimcandbionecodionoe e os N VA N S dommnen i
17| O SN \\SURROY | AR SRR 1O UM UL SRty SOt | N SRR . SRR RN SR RO (AN SOOI ORI WM s S 1

1,000 1500 2,000 2500 3,000 3500 4,000 4500 5000 5500 6000 6500 7,000 7500 8000 8500 9,000 9500 10,000 10,500 11,000 11,500 12,000
Frequency(MHz)

[=Trace  =-LimitLine ¥ Marked |

Fig. 14 Conducted Spurious Emission (802.11a, Ch157, 1 GHz -12 GHz)
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Transmitter Spurious Emission, 802.11a, channel 157, Center Frequency 5785.0MHz ,[12000.0M ~ 25000.0M] Ref:10 dbm

12,000 13,000 14,000 15,000 16,000 17,000 18,000 19,000 20,000 21,000 22,000 23,000 24,000 25,000

Frequency(MHz)
[=Trace  --LimitLine v Marked J

Fig. 15 Conducted Spurious Emission (802.11a, Ch157, 12 GHz-25 GHz)

Transmitter Spurious Emission, 802.11a, channel 157, Center Frequency 5785.0MHz ,[25000.0M ~ 40000.0M]

25,000 26,000 27,000 28,000 29,000 30,000 31,000 32,000 33,000 34,000 35,000 36,000 37,000 38,000 39,000 40,000
Frequency(MHz)

[=Trace  --LimitLine ¥ Marked J

Fig. 16 Conducted Spurious Emission (802.11a, Ch157, 25 GHz-40 GHz)
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Transmitter Spurious Emission, 802.11a, channel 165, Center Frequency 5825.0MHz .[30.0M ~ 1000.0M]

S0 100 150 200 250 300 350 400 450 S00 550 600 650 700 750 800 850 900 950 1,000
Frequency(MHz)

[=Trace  --LimitLine v Marked J

Fig. 17 Conducted Spurious Emission (802.11a, Ch165, 30 MHz-1 GHz)

Transmitter Spurious Emission, 802.11a, channel 165, Center Frequency 5825.0MHz ,[1000.0M ~ 12000.0M] Ref:10 dbm
10 i ' ' ' ' i ' ' ' . l ' ' ' i ' ' ' 2
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AL e e e i i oo i A i i o e i i e i e b i i o i U i i el i e i o i i i b i b o it 2 i i A

1,000 1,500 2,000 2500 3,000 3500 4000 4500 5000 5500 6000 6500 7,000 7500 8000 8500 9,000 9,500 10,000 10,500 11,000 11,500 12,000
Frequency(MHz)

[—=Trace  --LimitLine ¥ Marked |

Fig. 18 Conducted Spurious Emission (802.11a, Ch165, 1 GHz -12 GHz)
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Transmitter Spurious Emission, 802.11a, channel 165, Center Frequency 5825.0MHz ,[12000.0M ~ 25000.0M]

12,000 13,000 14,000 15,000 16,000 17,000 18,000 19,000 20,000 21,000 22,000 23,000 24,000 25,000

Frequency(MHz)
[=Trace  --LimtLine ¥ Marked J

Fig. 19 Conducted Spurious Emission (802.11a, Ch165, 12 GHz-25 GHz)

25,000 26,000 27,000 28,000 29,000 30,000 31,000 32,000 33,000 34,000 35,000 36,000 37,000 38,000 39,000 40,000
Frequency(MHz)

[—=Trace  --LimitLine ¥ Marked |

Fig. 20 Conducted Spurious Emission (802.11a, Ch165, 25 GHz-40 GHz)
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Transmitter Spurious Emission, 802.11n-20, channel 149, Center Frequency 5745 0MHz .[30.0M ~ 1000.0M]

S0 100 150 200 250 300 350 400 450 S00 550 600 650 700 750 800 850 900 950 1,000
Frequency(MHz)

[=Trace  --LimitLine v Marked J

Fig. 21 Conducted Spurious Emission (802.11n-HT20, Ch149, 30 MHz-1 GHz)

Transmitter Spurious Emission, 802.11n-20, channel 149, Center Frequency 5745 0MHz ,[1000.0M ~ 12000.0M]

1,000 1500 2,000 2500 3,000 3500 4,000 4500 5000 5500 6000 6500 7,000 7500 8000 8500 9,000 9500 10,000 10,500 11,000 11,500 12,000
Frequency(MHz)

[=Trace  =-LimitLine ¥ Marked |

Fig. 22 Conducted Spurious Emission (802.11n-HT20, Ch149, 1 GHz -12 GHz)
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Transmitter Spurious Emission, 802.11n-20, channel 149, Center Frequency 5745.0MHz ,[12000.0M ~ 25000.0M] Ref:10 dbm

12,000 13,000 14,000 15,000 16,000 17,000 18,000 19,000 20,000 21,000 22,000 23,000 24,000 25,000

Frequency(MHz)
[=Trace  --LimitLine v Marked J

Fig. 23 Conducted Spurious Emission (802.11n-HT20, Ch149, 12 GHz-25 GHz)

Transmitter Spurious Emission, 802.11n-20, channel 149, Center Frequency 5745.0MHz .[25000.0M ~ 40000.0M]

25,000 26,000 27,000 28,000 29,000 30,000 31,000 32,000 33,000 34,000 35,000 36,000 37,000 38,000 39,000 40,000
Frequency(MHz)

[=Trace  --LimitLine ¥ Marked J

Fig. 24 Conducted Spurious Emission (802.11n-HT20, Ch149, 25 GHz-40 GHz)
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Transmitter Spurious Emission, 802.11n-20, channel 157, Center Frequency 5785.0MHz .[30.0M ~ 1000.0M]

S0 100 150 200 250 300 350 400 450 S00 550 600 650 700 750 800 850 900 950 1,000
Frequency(MHz)

[=Trace  --LimtLine ¥ Marked J

Fig. 25 Conducted Spurious Emission (802.11n-HT20, Ch157, 30 MHz-1 GHz)

Transmitter Spurious Emission, 802.11n-20, channel 157, Center Frequency 5785.0MHz ,[1000.0M ~ 12000.0M] Ref:10 dbm
10 . ' ' ' ' i ' ' ' ' | ' ' ' i ' ' ' 2
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1,000 1,500 2,000 2500 3,000 3500 4000 4500 5000 5500 6000 6500 7,000 7500 8000 8500 9,000 9,500 10,000 10,500 11,000 11,500 12,000
Frequency(MHz)

[—=Trace  --LimitLine ¥ Marked |

Fig. 26 Conducted Spurious Emission (802.11n-HT20, Ch157, 1 GHz -12 GHz)
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Transmitter Spurious Emission, 802.11n-20, channel 157, Center Frequency 5785.0MHz .[12000.0M ~ 25000.0M]

12,000 13,000 14,000 15,000 16,000 17,000 18,000 19,000 20,000 21,000 22,000 23,000 24,000 25,000

Frequency(MHz)
[=Trace  --LimtLine ¥ Marked J

Fig. 27 Conducted Spurious Emission (802.11n-HT20, Ch157, 12 GHz-25 GHz)

Transmitter Spurious Emission, 802.11n-20, channel 157, Center Frequency 5785.0MHz .[25000.0M ~ 40000.0M]

25,000 26,000 27,000 28,000 29,000 30,000 31,000 32,000 33,000 34,000 35,000 36,000 37,000 38,000 39,000 40,000
Frequency(MHz)

[=Trace  --LimitLine ¥ Marked J

Fig. 28 Conducted Spurious Emission (802.11n-HT20, Ch157, 25 GHz-40 GHz)
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Transmitter Spurious Emission, 802.11n-20, channel 165, Center Frequency 5825.0MHz .[30.0M ~ 1000.0M]

S0 100 150 200 250 300 350 400 450 S00 550 600 650 700 750 800 850 900 950 1,000
Frequency(MHz)

[=Trace  --LimitLine v Marked J

Fig. 29 Conducted Spurious Emission (802.11n-HT20, Ch165, 30 MHz-1 GHZz)

Transmitter Spurious Emission, 802.11n-20, channel 165, Center Frequency 5825.0MHz ,[1000.0M ~ 12000.0M] Ref:10 dbm
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Frequency(MHz)

[—=Trace  --LimitLine ¥ Marked |

Fig. 30 Conducted Spurious Emission (802.11n-HT20, Ch165, 1 GHz -12 GHz)
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Transmitter Spurious Emission, 802.11n-20, channel 165, Center Frequency 5825.0MHz ,[12000.0M ~ 25000.0M] Ref:10 dbm

12,000 13,000 14,000 15,000 16,000 17,000 18,000 19,000 20,000 21,000 22,000 23,000 24,000 25,000

Frequency(MHz)
[=Trace  --LimitLine v Marked J

Fig. 31 Conducted Spurious Emission (802.11n-HT20, Ch165, 12 GHz-25 GHz)

Transmitter Spurious Emission, 802.11n-20, channel 165, Center Frequency 5825.0MHz .[25000.0M ~ 40000.0M]

25,000 26,000 27,000 28,000 29,000 30,000 31,000 32,000 33,000 34,000 35,000 36,000 37,000 38,000 39,000 40,000
Frequency(MHz)

[—=Trace  --LimitLine ¥ Marked |

Fig. 32 Conducted Spurious Emission (802.11n-HT20, Ch165, 25 GHz-40 GHz)
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Transmitter Spurious Emission, 802.11n-40, channel 151, Center Frequency 5755.0MHz .[30.0M ~ 1000.0M]

S0 100 150 200 250 300 350 400 450 S00 550 600 650 700 750 800 850 900 950 1,000
Frequency(MHz)

[=Trace  --LimitLine v Marked J

Fig. 33 Conducted Spurious Emission (802.11n-HT40, Ch151, 30 MHz-1 GHz)

Transmitter Spurious Emission, 802.11n-40, channel 151, Center Frequency 5755.0MHz ,[1000.0M ~ 12000.0M]

1,000 1500 2,000 2500 3,000 3500 4,000 4500 5000 5500 6000 6500 7,000 7500 8000 8500 9,000 9500 10,000 10,500 11,000 11,500 12,000
Frequency(MHz)

[=Trace  =-LimitLine ¥ Marked |

Fig. 34 Conducted Spurious Emission (802.11n-HT40, Ch151, 1 GHz -12 GHz)
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Transmitter Spurious Emission, 802.11n-40, channel 151, Center Frequency 5755.0MHz ,[12000.0M ~ 25000.0M] Ref:10 dbm

12,000 13,000 14,000 15,000 16,000 17,000 18,000 19,000 20,000 21,000 22,000 23,000 24,000 25,000

Frequency(MHz)
[=Trace  --LimitLine v Marked J

Fig. 35 Conducted Spurious Emission (802.11n-HT40, Ch151, 12 GHz-25 GHz)

Transmitter Spurious Emission, 802.11n-40, channel 151, Center Frequency 5755.0MHz .[25000.0M ~ 40000.0M]

25,000 26,000 27,000 28,000 29,000 30,000 31,000 32,000 33,000 34,000 35,000 36,000 37,000 38,000 39,000 40,000
Frequency(MHz)

[—=Trace  --LimitLine ¥ Marked |

Fig. 36 Conducted Spurious Emission (802.11n-HT40, Ch151, 25 GHz-40 GHz)
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Transmitter Spurious Emission, 802.11n-40, channel 159, Center Frequency 5795.0MHz .[30.0M ~ 1000.0M]

S0 100 150 200 250 300 350 400 450 S00 550 600 650 700 750 800 850 900 950 1,000
Frequency(MHz)

[=Trace  --LimitLine v Marked J

Fig. 37 Conducted Spurious Emission (802.11n-HT40, Ch159, 30 MHz-1 GHz)

Transmitter Spurious Emission, 802.11n-40, channel 159, Center Frequency 5795.0MHz ,[1000.0M ~ 12000.0M] Ref:10 dbm
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Fig. 38 Conducted Spurious Emission (802.11n-HT40, Ch159, 1 GHz -12 GHz)
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Transmitter Spurious Emission, 802.11n-40, channel 159, Center Frequency 5795.0MHz ,[12000.0M ~ 25000.0M]

12,000 13,000 14,000 15,000 16,000 17,000 18,000 19,000 20,000 21,000 22,000 23,000 24,000 25,000

Frequency(MHz)
[—=Trace  --LimtLine ¥ Marked J

Fig. 39 Conducted Spurious Emission (802.11n-HT40, Ch159, 12 GHz-25 GHz)

Transmitter Spurious Emission, 802.11n-40, channel 159, Center Frequency 5795.0MHz .[25000.0M ~ 40000.0M]

25,000 26,000 27,000 28,000 29,000 30,000 31,000 32,000 33,000 34,000 35,000 36,000 37,000 38,000 39,000 40,000
Frequency(MHz)

[—=Trace  --LimitLine ¥ Marked |

Fig. 40 Conducted Spurious Emission (802.11n-HT40, Ch159, 25 GHz-40 GHz)
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A.5.2 Transmitter Spurious Emission - Radiated

Measurement Limit:

Standard Frequency (MHz) Limit (dBm/MHz)

FCC 47 CFR Part 15.407 5725MHz~5850MHz <-27

The measurement is made according to ANSI C63.10 .
In addition, radiated emissions which fall in the restricted bands, as defined in 8§ 15.205(a), must
also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

Limit in restricted band:

Frequency of emission Field strength Field strength Measurement
(MH2z) (uv/im) (dBuV/m) distance(m)
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Measurement Results:

802.11a mode

Mode Channel Frequency Range Test Results Conclusion

1 GHz ~3 GHz P
149 3GHz ~7 GHz
7 GHz ~ 18 GHz
30 MHz ~1 GHz
1 GHz ~3 GHz
3GHz~7GHz
7 GHz ~ 18 GHz
18 GHz ~ 26.5 GHz
26.5 GHz~ 40 GHz
1 GHz ~3 GHz
165 3 GHz ~7 GHz
7 GHz ~ 18 GHz

802.11a 157

©U|TV|TV|TV|TV|TV|TV|T|TV|T|T

802.11n-HT20 mode

Mode Channel Frequency Range Test Results Conclusion

1 GHz ~3 GHz P
149 3 GHz ~7 GHz
7 GHz ~ 18 GHz
30 MHz ~1 GHz
1 GHz ~3 GHz
3 GHz ~7 GHz
7 GHz ~ 18 GHz
18 GHz ~ 26.5 GHz
26.5 GHz~ 40 GHz

802.11n
(HT20)

157

U|TV|(TV|TV|TV|TV|T|T
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1GHz~3GHz P
165 3 GHz ~ 7 GHz P
7 GHz ~ 18 GHz P
802.11n-HT40 mode
Mode Channel Frequency Range Test Results Conclusion
30 MHz ~1 GHz P
1GHz~3GHz P
3 GHz ~ 7 GHz P
151
7 GHz ~ 18 GHz P
802.11n
18 GHz ~ 26.5 GHz P
(HT40)
26.5 GHz~ 40 GHz P
1 GHz ~3 GHz P
159 3 GHz ~7 GHz P
7 GHz ~ 18 GHz P

Conclusion: PASS

Note:
A "reference path loss" is established and the Arpi is the attenuation of “reference path loss”, and

including the gain of receive antenna, the gain of the preamplifier, the cable loss.
Pwea is the field strength recorded from the instrument.
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Average Results:

802.11a
Ch149
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBpV/m) (dB) (dB/m) (dBpv) (H/V)
5723.566 54.7 -36.5 34.2 56.985 H
17991.200 41.0 -25.5 43.4 23.102 H
17996.700 40.9 -25.5 43.4 23.002 \Y
18000.000 40.8 -26.5 46.4 20.905 H
17992.300 40.8 -25.5 43.4 22.902 H
17975.800 40.8 -25.5 43.4 22.902 H
Ch157
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
17994.500 40.9 -25.5 43.4 23.002 H
17992.300 40.8 -25.5 43.4 22.902 H
18000.000 40.7 -26.5 46.4 20.805 \Y
17233.300 40.7 -26.6 40.1 27.201 H
17963.700 40.7 -25.5 43.4 22.802 H
17926.300 40.6 -25.5 43.4 22.702 H
Ch165
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
5850.100 48.2 -36.5 34.2 50.508 H
17993.400 41.0 -25.5 43.4 23.102 H
17998.900 41.0 -25.5 43.4 23.102 \Y
17981.300 40.8 -25.5 43.4 22.902 H
18000.000 40.8 -26.5 46.4 20.905 H
17235.500 40.7 -26.6 40.1 27.201 H
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802.11n-HT20

Ch149
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBpV/m) (dB) (dB/m) (dBpv) (H/V)
5723.474 54.8 -36.5 34.2 57.085 H
17234.400 43.5 -26.6 40.1 30.001 H
17233.300 43.1 -26.6 40.1 29.601 \Y
17232.200 43.0 -26.6 40.1 29.501 H
17238.800 42.9 -26.6 40.1 29.401 H
17231.100 42.8 -26.6 40.1 29.301 H
Ch157
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
18000.000 40.9 -26.5 46.4 21.005 H
17996.700 40.9 -25.5 43.4 23.002 H
17356.500 40.9 -26.6 40.1 27.401 \Y
17986.800 40.8 -25.5 43.4 22.902 H
17997.800 40.7 -25.5 43.4 22.802 H
17991.200 40.7 -25.5 43.4 22.802 H
Ch165
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
5848.468 58.0 -36.5 34.2 60.308 H
17234.400 43.5 -26.6 40.1 30.001 H
17233.300 43.1 -26.6 40.1 29.601 \Y
17232.200 43.0 -26.6 40.1 29.501 H
17238.800 42.9 -26.6 40.1 29.401 H
17231.100 42.8 -26.6 40.1 29.301 H
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802.11n-HT40

Chi151
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBpV/m) (dB) (dB/m) (dBpv) (H/V)
5721.622 53.5 -36.5 34.2 55.785 H
17982.400 41.0 -25.5 434 23.102 H
18000.000 41.0 -26.5 46.4 21.105 \Y
17992.300 40.9 -25.5 43.4 23.002 H
17998.900 40.8 -25.5 43.4 22.902 H
17994.500 40.8 -25.5 434 22.902 H
Ch159
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)

5852.010 49.6 -36.5 34.2 51.908 H
17996.700 41.0 -25.5 43.4 23.102 H
18000.000 41.0 -26.5 46.4 21.105 \Y
17997.800 40.9 -25.5 43.4 23.002 H
17990.100 40.9 -25.5 43.4 23.002 H
17995.600 40.8 -25.5 43.4 22.902 H
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Peak Results:

N0.119260364-10T04
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802.11a
Ch149
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBpV/m) (dB) (dB/m) (dBpv) (H/V)
5724.290 68.6 -36.5 34.2 70.885 H
17235.500 52.9 -26.6 40.1 39.401 H
17906.500 52.0 -25.7 43.4 34.342 \Y
17905.400 52.0 -25.7 43.4 34.342 H
17998.900 52.0 -25.5 43.4 34.102 H
17960.400 51.9 -25.5 43.4 34.002 H
Ch157
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
17978.000 52.0 -25.5 43.4 34.102 H
17937.300 51.8 -25.5 43.4 33.902 H
17997.800 51.8 -25.5 43.4 33.902 \Y
17998.900 51.6 -25.5 43.4 33.702 H
17235.500 51.6 -26.6 40.1 38.101 H
17927.400 51.5 -25.5 43.4 33.602 H
Ch165
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
5850.354 61.4 -36.5 34.2 63.708 H
17236.600 52.4 -26.6 40.1 38.901 H
17917.500 52.3 -25.5 43.4 34.402 \Y
17997.800 52.2 -25.5 43.4 34.302 H
17949.400 52.2 -25.5 43.4 34.302 H
17968.100 51.9 -25.5 43.4 34.002 H
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802.11n-HT20

Ch149
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBpV/m) (dB) (dB/m) (dBpv) (H/V)
5723.497 71.8 -36.5 34.2 74.085 H
17233.300 55.0 -26.6 40.1 41.501 H
17236.600 55.0 -26.6 40.1 41.501 \Y
17237.700 54.7 -26.6 40.1 41.201 H
17242.100 53.8 -26.6 40.1 40.301 H
17241.000 53.8 -26.6 40.1 40.301 H
Ch157
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
17990.100 52.6 -25.5 43.4 34.702 H
17985.700 52.5 -25.5 43.4 34.602 H
17996.700 52.2 -25.5 43.4 34.302 \Y
17821.800 52.0 -25.7 43.4 34.342 H
17963.700 51.9 -25.5 43.4 34.002 H
17349.900 51.8 -26.6 40.1 38.301 H
Ch165
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
5848.950 61.0 -36.5 34.2 63.308 H
17233.300 55.0 -26.6 40.1 41.501 H
17236.600 55.0 -26.6 40.1 41.501 \Y
17237.700 54.7 -26.6 40.1 41.201 H
17242.100 53.8 -26.6 40.1 40.301 H
17241.000 53.8 -26.6 40.1 40.301 H
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802.11n-HT40

Chi151
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBpV/m) (dB) (dB/m) (dBpv) (H/V)
5721.898 67.2 -36.5 34.2 69.485 H
17980.200 52.5 -25.5 434 34.602 H
17263.000 52.4 -26.6 40.1 38.901 \Y
17974.700 51.9 -25.5 43.4 34.002 H
17899.900 51.8 -25.7 43.4 34.142 H
17981.300 51.8 -25.5 434 33.902 H
Ch159
Measurement Cable Antenna Receiver Antenna
Frequency .
(MHz2) Result loss Factor Reading Pol.
(dBuv/m) (dB) (dB/m) (dBuv) (H/V)
5852.079 62.5 -36.5 34.2 64.808 H
17995.600 52.8 -25.5 43.4 34.902 H
17921.900 52.4 -25.5 43.4 34.502 \Y
17939.500 52.1 -25.5 43.4 34.202 H
17991.200 51.9 -25.5 43.4 34.002 H
17962.600 51.7 -25.5 43.4 33.802 H

Conclusion: PASS
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A.6. Band Edges Compliance
A6.1 Band Edges - conducted

Measurement Limit:

Standard Limit (dBm/MHz)

All emissions shall be limited to a level of —27 dBm/MHz
at 75 MHz or more above or below the band edge
increasing linearly to 10 dBm/MHz at 25 MHz above or
below the band edge, and from 25 MHz above or below
the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and
from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.

FCC 47 CFR Part 15.407(b)(4)

The measurement is made according to KDB 789033 D02

Measurement Uncertainty:

Measurement Uncertainty 0.75dB

Measurement Result:

Mode Channel Test Results Conclusion
5745 MHz Fig.41 P
802.11a -
5825 MHz Fig.42 P
802.11n 5745 MHz Fig.43 P
HT20 5825 MHz Fig.44 P
802.11n 5755 MHz Fig.45 P
HT40 5795 MHz Fig.46 P

Conclusion: PASS
Test graphs as below:
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Ref:10 dbm
Att:10 dB

5.8G Band Edges with Antenna Gain, 802.11a,channel 149, DUT's Freq 5745.0MHz, Center 5720.0MHz

5,540 5,560 5,580 5,600 5,620 5,640 5,660 5,680 5,700 5,720 5,740 5,760 5,780 5,800 5,820 5,840 5,860 5,880 §,900
Frequency(MHz)

[=Trace  --LimtLine --Series2 - - Series3 Seriesd - - SeriesS ¥ Marked J

Fig. 41 Band Edges (802.11a, 5745MHz)

5.8G Band Edges with Antenna Gain, 802.11a,channel 165,DUT's Freq 5825.0MHz, Center 5855.0MHz Ref:10 dbm
40 f . . . I . . . f . . . ' .« At:10 dB

|
Il
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+
"
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L
]
i
1l
i

5,700 5,720 5,740 5,760 5,780 5,800 5,820 5,840 5,860 5,880 5,900
Frequency(MHz)

[=Trace  --LimitLine --Series2 ~- Series3 Series4 - - SeriesS ¥ Marked |

Fig. 42 Band Edges (802.11a, 5825MHz)
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5.8G Band Edges with Antenna Gain, 802.11n-20.channel 149,DUT's Freq 5745.0MHz, Center 5720.0MHz

5,780 5,800 5,820 5,840

5,860 5,880 5,900

Page50 of 60

Ref:10 dbm
Att:10 dB

DET:PE

5,660 5,680 5,700 5,720 5,740 5,760
Frequency(MHz)

5,540 5,560 5,580 5,600 5,620 5,640
- - Series3 Seriesd -~ SeriesS v Marked ||

~- Limit Line - - Series2

[—=Trace

Fig. 43 Band Edges (802.11n-HT20, 5745MHz)

5.8G Band Edges with Antenna Gain, 802.11n-20,channel 165,DUT's Freq 5825.0MHz, Center 5855.0MHz

40

Ref:10 dbm
Att:10 dB

5,880 5,900

5,700 5,720 5,740 5,760 5,780 5,800 5,820 5,840
Frequency(MHz)

~-SeriesS v Marked ||

[=Trace =-Limit Line - - Series2 ~- Series3 Seriesd

Fig. 44 Band Edges (802.11n-HT20, 5825MHz)
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Ref:10 dbm
Att:10 dB

802.11n-40.channel 151,DUT's Freq 5755.0MHz, Center 5720.0MHz

5,880 5,780 5,820 5,840 5,880 5,900
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[=Trace  --LimtLine --Series2 - - Series3 Seriesd - - SeriesS ¥ Marked J
Fig. 45 Band Edges (802.11n-HT40, 5755MHz)
5.8G Band Edges with Antenna Gain, 802.11n-40,channel 159,DUT's Freq 5795.0MHz, Center 5855.0MHz Ref:10 dbm
40 i i ‘ f f f | f V ' | f i Att:10 dB
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Fig. 46 Band Edges (802.11n-HT40, 5795MHz)

©Copyright. All rights reserved by CTTL.



N0.119260364-10T04
Page52 of 60

<||IIEI|||>

A6.2 Band Edges - Radiated

Measurement Limit:

Standard Limit (dBm/MHz)
at the band edge 27
FCC 47 CFR at 5 MHz above or below the band edge 15.6
Part 15.407 at 25 MHz above or below the band edge 10
at 75 MHz or more above or below the band edge -27
Note: increasing linearly from point to point.

The measurement is made according to KDB 789033 D02
In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must
also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

Measurement Result:

Mode Channel Test Results Conclusion
5745 MHz Fig.47 P
802.11a -
5825 MHz Fig.48 P
802.11n 5745 MHz Fig.49 P
HT20 5825 MHz Fig.50 P
802.11n 5755 MHz Fig.51 P
HT40 5795 MHz Fig.52 P

Conclusion: PASS
Test graphs as below:
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Fig. 47 Band Edges (802.11a, 5745MHz)
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Fig. 48 Band Edges (802.11a, 5825MHz)
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Full Spectrum
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Fig. 49 Band Edges (802.11n-HT20, 5745MHz)

Full Spectrum
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Fig. 50 Band Edges (802.11n-HT20, 5825MHz)
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Fig. 51 Band Edges (802.11n-HT40, 5755MHz)
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Fig. 52 Band Edges (802.11n-HT40, 5795MHz)
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A.7. AC Powerline Conducted Emission

Test Condition:

Voltage (V)
110

Frequency (Hz)
60

Measurement uncertainty:
Expanded measurement uncertainty for this test item is U =3.2dB, k=2.

Measurement Result and limit:
WLAN (Quasi-peak Limit)

. Result (dBuV)
Frequency range asi-pea :
quency rang QU_ I-p With charger Conclusion
(MHz) Limit (dBuV)
802.11a Idle
0.15t0 0.5 66 to 56
0.5to5 56 Fig.53 Fig.55 P
5to0 30 60

NOTE: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to
0.5 MHz.

WLAN (Average Limit)

o Result (dBpV)
Frequency range | Average Limit - )
With charger Conclusion
(MHz) (dBuv)
802.11a Idle

0.15t0 0.5 56 to 46
0.5t05 46 Fig.54 Fig.55 P
51to 30 50

NOTE: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to
0.5 MHz.

The measurement is made according to ANSI C63.10 .

Conclusion: PASS
Test graphs as below:
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Traffic :Set.10

FCC Class B Yoltage on Mains OF

FCC Class B Yoltase on hMains A%

Level in dBuv

‘FS'OK ' 3(:)0 4;)05(:)0: :82)01:M Z:M 3:M 4:M S:M 6 : 8 ‘l(;M 2(:JM 3(;M
Frequency in Hz
Fig. 53 AC Powerline Conducted Emission-802.11a
Final Result 1
Frequency QuasiPeak Meas. Bandwidth Filter Line | Corr. Margin Limit Comment
(MHz) (dBuv) Time (kHz) (dB) (dB) (dBpv)
(ms)
0.406500 38.8 2000.0 9.000 | On L1 19.9 18.9 57.7
0.586500 44.9 2000.0 9.000 | On L1 19.9 11.1 56.0
1.117500 37.2 2000.0 9.000 | On N 19.7 18.8 56.0
1.356000 38.2 2000.0 9.000 | On N 19.6 17.8 56.0
2.458500 36.6 2000.0 9.000 | On L1 19.7 19.4 56.0
3.606000 36.3 2000.0 9.000 | On L1 19.6 19.7 56.0
Final Result 2
Frequency Average Meas. Bandwidth Filter Line Corr. Margin Limit Comment
(MHz) (dBuv) Time (kHz) (dB) (dB) (dBuv)
(ms)
0.271500 32.2 2000.0 9.000 | On L1 19.8 18.8 51.1
0.595500 37.5 2000.0 9.000 | On L1 19.8 8.5 46.0
0.928500 30.6 2000.0 9.000 | On L1 19.7 15.4 46.0
1.257000 29.2 2000.0 9.000 | On L1 19.6 16.8 46.0
2.436000 279 2000.0 9.000 | On L1 19.7 18.1 46.0
3.624000 27.8 2000.0 9.000 | On L1 19.6 18.2 46.0
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Traffic :Set.11

FCC Class B Voltage on kains OF
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Fig. 54 AC Powerline Conducted Emission-802.11a
Final Result 1

Frequency QuasiPeak Meas. Bandwidth Filter Line Corr. Margin Limit Comment
(MHz) (dBpv) Time (kHz) (dB) (dB) (dBpv)
(ms)
0.424500 34.9 2000.0 9.000 On N 19.9 22.4 57.4
0.550500 44.5 2000.0 9.000 On L1 19.9 11.5 56.0
0.982500 39.8 2000.0 9.000 On L1 19.6 16.2 56.0
1.329000 39.1 2000.0 9.000 On L1 19.6 16.9 56.0
2.476500 38.4 2000.0 9.000 On L1 19.7 17.6 56.0
3.705000 37.5 2000.0 9.000 On L1 19.6 18.5 56.0

Final Result 2

Frequency Average Meas. Bandwidth Filter Line Corr. Margin Limit Comment
(MHz) (dBpv) Time (kHz) (dB) (dB) (dBpv)
(ms)
0.195000 34.2 2000.0 9.000 On N 19.8 19.6 53.8
0.555000 36.4 2000.0 9.000 On N 19.9 9.6 46.0
1.023000 30.9 2000.0 9.000 On L1 19.6 15.1 46.0
1.338000 30.1 2000.0 9.000 On L1 19.6 15.9 46.0
2.548500 29.2 2000.0 9.000 On L1 19.7 16.8 46.0
3.732000 27.7 2000.0 9.000 On L1 19.6 18.3 46.0
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Final Result 1
Frequency QuasiPeak Meas. Bandwidth Filter Line Corr. Margin Limit Comment
(MHz) (dBpv) Time (kHz) (dB) (dB) (dBpv)
(ms)
0.199500 46.3 2000.0 9.000 | On L1 19.8 17.4 63.6
0.429000 40.8 2000.0 9.000 | On L1 19.9 16.4 57.3
0.591000 46.6 | 2000.0 9.000 | On L1 19.9 9.4 56.0
0.901500 37.8 | 2000.0 9.000 | On L1 19.7 18.2 56.0
1.392000 38.0 2000.0 9.000 | On N 19.6 18.0 56.0
2.413500 37.0 2000.0 9.000 | On L1 19.7 19.0 56.0
Final Result 2
Frequency Average Meas. Bandwidth Filter Line Corr. Margin Limit Comment
(MHz) (dBpv) Time (kHz) (dB) (dB) (dBpv)
(ms)
0.231000 34.0 2000.0 9.000 | On L1 19.8 18.4 52.4
0.262500 32.8 | 2000.0 9.000 | On L1 19.8 18.5 51.4
0.595500 38.0 | 2000.0 9.000 | On L1 19.8 8.0 46.0
0.937500 30.5 2000.0 9.000 | On L1 19.6 15.5 46.0
1.329000 28.8 2000.0 9.000 | On L1 19.6 17.2 46.0
2.476500 28.4 2000.0 9.000 | On L1 19.7 17.6 46.0
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ANNEX B: Accreditation Certificate

United States Department of Commerce
National Institute of Standards and Technology

NVILAD

Certificate of Accreditation to ISO/IEC 17025:2005

NVLAP LAB CODE: 600118-0

Telecommunication Technology Labs, CAICT
Beijing
China
is accredited by the National Voluntary Laboratory Accreditation Program for specific services,
listed on the Scope of Accreditation, for:

Electromagnetic Compatibility & Telecommunications
This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.

This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality
management system (refer to joint ISO-ILAC-IAF Communique dated January 2009).
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*** END OF REPORT BODY ***
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